



## Installation procedure:

- A. Install driver gasket (Item 2) by lining the pre punched holes up with the metal studs in the front case (Item 1) with self-adhesive side facing toward you. Lower the gasket and remove the release paper. Lower the speaker driver over the studs onto the self-adhesive of the speaker gasket you added in step A, push firmly to ensure the gasket adheres to the speaker driver, this operation ensures perfect alignment.
- B. Attach the driver (item 3) to the front case (item 1). Using M3 flange nuts (Item 4) and the spanner provided (Item 13) to tighten the M3 flange nuts. (Please refer to Figure 1).
- C. Insert the egg foam (Item 5) to the internal side wall of the front case (Item 1). (Please refer to Figure 2.)
- D. Attach the speaker cables (item 7) and the binding posts (item 10) to the rear case (item 9). Tighten the binding posts (item 10). Please refer to (Figure 3) for the correct assembly method.
- E. Adhere the double sided tape x 4 pcs provided (Item 14), to the rear side of the egg foam (item 6), and put the egg foam (item 6) to the internal surface of the rear case panel (item 9). Lay the speaker cables (item 7) on the egg foam surface (item 6). (Please refer to Figure 4.)
- F. Install sealing strip (item 8) in the rebate around the edge of the rear panel (item 9). Make sure the sealing strip is fully inserted and the ends are properly contacting each other.
- G. Connect the speaker cable terminals (item 7) to the driver connectors (Item 3). Red color terminal connects to positive side of driver. Black color terminal connects to negative side of driver.
- H. Put the rear case (item 9) to the back of the front case (item 1) carefully. Make sure the orientation is correct and the sealing strip does not fall out. Tighten the rear panel using the 4x16 screws provided (item 11).
- I. Adhere rubber feet (item 12) to the bottom of the front case (item 1). (Please refer to figure 5).

**\*\* Note:** 3" full range drivers are not included with the Tozzi One kit. Please purchase separately.

Item	Name	Specification	Qty.
1	Front case	Assembly parts, ABS+Leather	1 set
2	Driver gasket	EVA, Ø102x0.5mm, black	1 pcs
3	Driver	3" full range driver	1 pc
4	M3 Flange nut	M3x3.5mm, Steel plating Ni	5 pcs
5	Egg Foam	Foam, 620x90mm, T=30mm, black	1 pc
6	Egg Foam	Foam, 150x150mm, T=30mm, black	1 pc
7	Speaker cable	#16 AWG cable+Golden terminal	1 pc
8	Sealing strip	Foam silicone, Ø4.0x700mm	1 set
9	Rear case	ABS Rear case+PET Rating plate	5 pcs
10	Binding post	A set of red + A set of black	1 pair
11	Screw 4x16	ST4x16mm, black	4 pcs
12	Rubber foot	Silicone, Ø11.8x4.6mm	3 pcs
13	Spanner	Double open end spanner, T1.5, M5.5-7	1 pc
14	Double sticky tape	60x12mm, 3M	1 set